INSTRUCTION MANUAL

CHAIN CONVEYOR

Crocus
Virkevangen 25

Crocus @ .

Virkevangen 25, Assentoft Tel.: (+45) 87 9593 00 E-mail: crocus@crocus.dk 0
DK-8960 Randers S@ Fax: (+45) 87 9593 09 Homepage: www.crocus.dk

U

9
crocus@crocus.dk

www.crocus.dk


http://www.crocus.dk

(rRocus

Chain Conveyor

Preface

Please read the Instruction Manual thoroughly and ensure that all instructions concerning safety,
running and maintenance are followed, in order to ensure optimal operation of the machine/

equipment.

Please provide the following information when making any enquiries:

Type/ Moddl, Fabrication Number / Year

All equipment has an attached label, giving fabrication details.

Crocus

Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00 E-mail: crocus@crocus.dk Page no.: 001-A-UK
DK-8960 Randers S@ Fax: (+45) 87 95 93 09 Homepage: www.crocus.dk Side: lofl

Date: 1/2 2019


http://www.crocus.dk

Chain Conveyor

(rRocus

Table of contents

Preface

1 Table of contents
EU — certificate of agreement
Safety regulations

2. Description
Technical description

Technical data

3. Operation
Operating instructions

4. M aintenance
Maintenance instructions

5. Assembly
Assembly ingtructions

6. Spare-parts
Part list— Spare-part list

Page no.

001-A-UK
101-A-UK
102-A-UK

103-A-UK

201-A-UK

202-A-UK

301-A-UK

401-A-UK

501-A-UK

601-A-UK

Crocus

Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00 E-mail: crocus@crocus.dk
DK-8960 Randers S@ Fax: (+45) 87 95 93 09 Homepage: www.crocus.dk

Page no.: 001-A-UK
Side: lofl
Date: 1/2 2019


http://www.crocus.dk

(rRocus

Chain Conveyor

EU — certificate of agreement

Manufacturer: Crocus /S
Virkevangen 25
Assentoft
DK-8960 Randers S@

Hereby declare that this machine
Type: Crocus chain conveyor

Model: K40, K60, K100, K40K , K60K, K100/K 60K, K 100K, K 150K
K100S, K150, K200, K300, K400 & K600

is manufactured according to regulations in EU-directive from 14" June 1989 about mutual
rapprochement of the legislation in each member country concerning machines (89/392/EQF)
specially referring to the directorates appendix 1 regarding essential security —and health
requirements relating to construction and manufacturing of machines.

((’AZ 033 é;“_/([n}

Date Ejvi no\’/lﬂller (Manufacturer)

Crocus

Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00 E-mail: crocus@crocus.dk Page no.: 001-A-UK
DK-8960 Randers S@ Fax: (+45) 87 95 93 09 Homepage: www.crocus.dk Side: lofl

Date: 1/2 2019


http://www.crocus.dk

DANISH
TECHNOLOGICAL
INSTITUTE

CERT[FICATE Certification & Inspection

for filing of documentation

Equipment for use in potentially explosive atmospheres

Directive 2014/34/EU

Certificate Number: DTI 2017-1-0235A

Equipment: Chain conveyors

Type: K - series

Models.: K40, K60, K60S, K100, K100S, K150, K200,
K300, K400, K600

Manufacturer: Crocus v/ Ejvind Meller

Address: Virkevangen 25, Assentoft

8960 Randers SO

The marking of the equipment or protective system shall include the

following:
@ I12D Ex h IIIB T110°C Db

-20°C <Ta <60°C

The storage takes place, acc. Directive 2014/34 / EU of 26 February 2014
Article 13, 1, b), ii) dealing with storage of the technical documentation
acc. Annex VIII, section 2 and for forwarding of this documentation to a
Notified Body. The certificate confirms the receipt and storage of the
technical documentation received from the certificate holder.

It was not verified and without responsibility of Technological Institute
whether the documentations and marking are correct, complete or
according to the requirements in the Directive 2014/34/EU.

The receipt documentation is storage in confidential report.
Description of receipt documentation: One binder.

Technological Institute 2017-01-02
Certification & Inspection

Steen Christensen
ExNB 0396



http://www.crocus.dk

(rRocus

Chain Conveyor

Safety regulations

Please observe the following safety regulations for prevention of accidents.
The chain conveyor must be equipped with an electronic safety cut-off switch.
Turn off and lock the electronic switch during ingpection / repair of the chain conveyor.

Replace the top cover and casing immediately following ingpection / repair
even when the conveyor is not in use.

The clutch safety-guard must always be in place during operation.

All electrical ingtallation / repair must be carried out according to the regulations applicable for high
voltage installations and should be carried out by an authorised electrician.

Crocus

Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00 E-mail: crocus@crocus.dk Page no.: 001-A-UK
DK-8960 Randers S@ Fax: (+45) 87 95 93 09 Homepage: www.crocus.dk Side: lofl

Date: 1/2 2019


http://www.crocus.dk

(rRocus

Chain Conveyor

Technical description

1. Usage

Crocus chain conveyors are manufactured in an industrial design,
which guarantees efficient conveyance of cereals and meal
products for the seed and foodstuff industry, breweries, agriculture
and other industrial usage.

2. Function

The chain conveyor isdriven by a gear motor which effect is
transmitted to the drive sprocket by a flexible coupling or a
helical mounted gear shaft. (The latter is standard).

Material is conducted through an inlet placed in the top cover

or viainclined inlets in the side plates and is conducted along the
conveyor by means of scraper chainson an outlet conveyor slide
or an outlet hopper.

When an outlet conveyor slideisin the closed position it forms a bottom
plate, level with the fixed bottom plate.

If the outlet is blocked —the silo isfull - the material istransported
further along to the motor section, where a safety switch stops the
machine.

Inlets may be positioned arbitrarily inthe top plate or as side inlets on
both sides of the conveyor. Likewise, the number of outlets that may be
fitted is governed by the physical space available.

The chain conveyor may be fitted with an intermediate base plate and a
capacity regulation shutter allowing constant dosage of a fixed volume.
Furthermore, the system enables transport and distribution of material to
the outlet from the entire length of the conveyor irregardless of the inlet
position/s. Reversible operation is possible. The bottom plate and shutter
plates are fitted with nylon plate to reduce wear.

The conveyor may be fitted with a suction point enabling connection of
adust extraction unit, or directly fitted with afilter and ventilator.

See page 601 for technical data/details.

Crocus

Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00 E-mail: crocus@crocus.dk Page no.: 001-A-UK
DK-8960 Randers S@ Fax: (+45) 87 95 93 09 Homepage: www.crocus.dk Side: lofl

Date: 1/2 2019


http://www.crocus.dk

Chain Conveyor

Technical data

min
150

1200 2400 M E
% N
:@:: H| h L
/I N
,FHE N
—] }.,'Z’_B aC
JAL 1
[
Type A B C D E F H h I J K L M
K40 290 | 850 | 230 | 230 | 300 | 260 | 330 | 310 | 200 | 330 | 220 | 180 | 750
K60 290 | 250 | 230 | 230 | 300 | 260 | 380 | 360 | 200 | 330 | 220 | 215 | 750
K100 340 | g70 | 250 | 330 | 400 | 320 | 450 | 430 | 240 | 330 | 250 | 276 | 1200
K150 380 | @90 | 70| 390 | 470 | 400 | 545 | 520 | 300 | 480 | 310 | 357 | 1200
K200 410 | @90 | @75 | 430 | 520 | 460 | 625 | 600 | 300 | 480 | 370 | 420 | 1200
K300 410 | @100 | @75 | 560 | 625 | 460 | 677 | 650 | spec. | 480 | 370 | 480 | 1200
K400 585 | 9110 | 2100 | 650 | 740 | 500 | 800 | 770 | spec. | 520 | 460 | 600 | 1200
K600 735 | 2130 | 2120 | 800 | 890 | 580 | 1100 | 1070 | spec. | 880 | 550 | 840 | 1200
Effect calculation:
Kx(L+5)
K = Capacity (t/h) DTSSR0 I ——— +0,37
L = Length (m) 544
Type| K40 K60 | K100 | K150 | K200 | K300 | K400 | K 600
Capacity with: Chain velocity = 0,50 m/s
8= 0,7t/m3
Water content = 18% 40 60 100 150 200 300 400 600

Plate thickness head/side/base (mm) | 2/2/3 2/2/3 2/3/4 3/3/4 3/3/4 3/4/5 3/4/6 3/4/6
Weight per m. empty/full (kg/m) | 40/65 | 45/83 | 59/123 | 75/179 | 98/218 | 150/300 | 210/435 | 285/660
Chain type DIN8165| 35x5 | 35x5 | 40x6 | 45x6 | 50x8 | 50x8 | 60x8 | 70x 10
Chain pitch/ teeth (mm)/(td) | 100/7 | 100/8 | 125/8 | 125/10 | 160/9 | 160/10 | 160/12 | 200/15
Pitch diameter (mm) | 2305 | 261,3 | 326,6 | 4045 | 4678 | 517,8 | 6182 | 9619

We reserve theright of ateration.

Crocus

Virkevangen 25, Assentoft
DK-8960 Randers S@

Tel.. (+45) 87 95 93 00
Fax: (+45) 87 95 93 09

E-mail: crocus@crocus.dk
Homepage: www.crocus.dk

Page no.: 001-A-UK
Side: lofl
Date: 1/2 2019


http://www.crocus.dk

(rRocus

Chain Conveyor

Technical data

min
150

1200 2400 1200 E
F N D
E:“@Z H| h L
/I« N
jum N
2B 8C
Arﬁ_ i
E_]
A B C D E F H h I J K L
K100
Spec 340 | 270 | @50 | 330 | 400 | 320 | 530 | 510 | 300 | 330 | 300 | 360
Effect calculation:
Kx (L +5)
K = Capacity (t/h) S R G R — +0,37
L = Length (m) 544
Type K 100 Special
Capacity with: Chain velocity = 0,50 m/s
3= 0,7t/m? 150
Water content = 18%

Pl. thickness head/site/base (mm) 2/3/4
Weight per m, empty/full (kg/m) 63/146
Chaintype DIN 8165 40x 6
Chain pitch teeth (mm) / (td) 125/8
Pitch diameter (mm) 326,6

We reserve theright of alteration.

Crocus

Virkevangen 25, Assentoft
DK-8960 Randers S@

E-mail: crocus@crocus.dk

Homepage: www.crocus.dk

Page no.: 001-A-UK
Side: lofl
Date: 1/2 2019

Tel.. (+45) 87 95 93 00
Fax: (+45) 87 95 93 09


http://www.crocus.dk

Chain Conveyor

Operating instructions

The chain conveyor must not be overloaded.

There must always be sufficient space in front of the motor section,
to enable the plate with the safety switch to open.

If the chain conveyor stops due to overload,

then the conveyor must be emptied in order to reset the safety switch.

Crocus

Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00 E-mail: crocus@crocus.dk
DK-8960 Randers S@ Fax: (+45) 87 95 93 09 Homepage: www.crocus.dk

Page no.: 001-A-UK

Side:
Date:

lof1l
1/2 2019


http://www.crocus.dk

Chain Conveyor

M aintenance instr uctions

1.

Conveyor chain
Check that the chain is appropriately tightened.

The chain istightened by means of the 2 tensioning
devices, that must be adjusted equally in both sides.

New chain conveyors must be checked and adjusted
after 100 hours operation.

Following that —the chain should be checked and adjusted after every 1000 hours
operation.

Gear / gear-motor

Check ail levels before start.

New gears are supplied with synthetic oil. An oil change isrecommended after the
first 10.000 hours operation.

Following that —the oil should be changed for every 20.000 hours operation or every
4™ year. Use synthetic oil only.
See the following pages for further information.

Clean dust from the gear motor, compressed air may be used.

Lubrication

The bearings on the chain conveyor require lubrication. Apply 1,5 g. of lubricant
twice ayear. Thisisrecommended for 24 hour operation.

Keep the bearings free of dust and dirt.

Crocus

Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00 E-mail: crocus@crocus.dk Page no.: 001-A-UK
DK-8960 Randers S@ Fax: (+45) 87 95 93 09 Homepage: www.crocus.dk Side: lofl

Date: 1/2 2019


http://www.crocus.dk

S
o
>
o
>
c
o
O
=
©
<
O

OB LN
0019 Blan L yufissegny
0001 7 008 W dwog 00 4N 0 aseas 002 1-9% 39 0zr s 489 0d3 gva 0,08 7 52
ioguy B ] ajkobii|o WuASIaaN | 00 DX Wouay najgand - 00 189 Bydiy uhsieug anerg | |
022 / 0081 0229 LHN
dapa ukssagny 022 10 Jeagy ks
022 1 01El Du0F G2
Jooidpood 02275 pinig 0Zz 19 022 N4 0ZZ-IHN ¥ 06 N0 12agy 022 W4 gz 59 02T Jeed 0ZZ DA 05l
joqul |  epsses [pus gendo | 310 ngow IOBGRIA x01-0N AR-19g 10 1895 - aanjenn, = jang|
0899 LHN
089/ 0081 OE91D PN yukssaoniy 059
1Pnidpony BpISSED) 089 19 ORO-LHN ¥ | 110 Je8D) uuopy juls 2.0F &
jogu] HByS qapdo - jiosaan|y %01 -0p AE-lag - - - - - 089 9/ 0S1
022/ BlFL 0zz 59 0Z2-ZND 0Ze S39 0ZZ 3% 0ZZ gve 2.0 &
dojoig jogqu) - Jufsgdo - awuagn)y | 022 o419 seabiojue)d - | 02z d13 uokiy Qnae’) seabiong joBag 022 O/ Om_
i e B Tt
10 sasegnegqe
- - - - - | 089 417 eebojueg - - = yasiBojomg
022 S BpPAlL
022 1008 G EEALL 0Ze W 022 IH 022-8-HD 0Ze 0Ze 022 Od | 0ZZ dX-98 02z 89 » Du08 7 52
[ BUys *B(NO afofif|n uAsaGnIH 022 Od Uy SqniosdD | d19d espiiod udseydpy uAsisug |obag 0zE 90 051
— T omw a4 Om_. m:c;mz:_»m afing
089/ 008 089 5 0Eg W 089 IH 089-8-HD OES dX-05 089 59
fogu | BIBALL 1IBUS xaundo apofif|s yuksiagnyy 089 Od ulouay = = = (ofiaug (]
61 2Z udsky . . N
22 MV EFG Skl WL 10 0 Gl Jd1AH 51 dS udsiy SEAH oLoL » G =TSR
_oqup SNIBL IBUS openin | 310 raen LW X8OS| | 1AH S) 8 Uiouay £LF SIUN uonsy | GL Sy uidsA | uenseg | jowenn 51 9A0SI
Ok diNX - Ehid 001 XvIN eydry snid gol 98 .
001 f00LL 00} Bjewg 0oL wWa 129 Q011 N3D 001 d1D ulousy Q0L 43 0oL Q0L AN BUdiY | 001 dX-HD ool o9 D252 5L -
o gL IBYs Jeafigdo | - ragniy 001 d1D uliousy uepeds d1D woajey 001 d5 eudiy tobiaug wbag G0L DA OS5I
022 WX
seafijigop snig 0 X Budiy snd 0Zz 98 {lewou) D.0F " 5
0EE /0011 (0ZT BjEWO 0ZZ g ogs 0ze- 1 Wan 0T Jd12 viousy 0ZZ d3 0Z2 4710 DZZAA By | DZZ dX-HD 0Ze &8 0ae 90 O51
1oGuL =Bus :._m.ﬁw_.no sesBpqopy e | 022 d1D unousy uepeds _Loogey 02z dS Bydiy jofisaug [ebag |
089 dWX - ENid 089 412 : snid
OES00L L (FHG BEWg 089 Ng €9 - 0BS-1 WIAD 089 J10 089 4710 089 99 jpbag D0r 0 : a
| 10Uy 112ys seabydp | esBugop | possqny unjouay - unojey 089 dS eydiy - | 089 o8 wbsg 089 OA 081 | RIS SN
L a | weus /v N L3y B
joquag @ Jouuny _—QOE \ ‘ SHONd T wp é ajueique ‘dwa) | Jueypgn) sp adAy
4 N\, /] i H ( i _ rac .- “duia) Jua)gung espgng yo adiy
1
jueygn] ap adA] jyueosuqn| jo adfk] uapeyo}sIaILYIS
EYUGN| sap jUawaenal a) nod juawsebs enbydde s pas | sebuEpL i 1esadsip 1a) o BunBlosiug aip nj
JuSAOD B XNESEUIL 3 sanbgayuds Qcm_.“:a__ sa] anbiewsay Jou Buiy $0§ JSUHEU PEXIW 8 JOU JSNW SJUEDUGN| [EISULL PUE Djay @0 I WIS BLISIE. pun

P2l np Ip Hau un aue) mnod
abuepin ) ap sopoud sp spuawwcos j5o || “sejqelg)ad Juos sabuep sa) aijua
) Sap mm!ﬁ;mnc‘_mu s8p sajuepoduw) suo)eueEs NO “aassaibe

LT e 1 sap

un Jeal ayy o Bueap _._n__..c.n_:_ Y abueyD JUEILGN] BU) BUGICD O]
BIGESIDE 51| “papL ae u S{EABIUI JSHOUYS 'SUONEUEN

sUB( musu..w:;_:.aw pasd wm“_ nod saqnop uos sIeep mmo

di om.m_ pue Juawuonme aassaubbe ‘Appuny by Ba ‘su

B 4

Bp sUE Z SudE 10 SEUNGL OO0'0| 59| SSING) S95IBRl 843 jop aBuepin aur

wud ap un asjuog

oS sanbipul SJUEYUGN| S8 ‘AUBKGE BINEIRdWE) agne u.:o. moe B:m.__:n:_
80 Nea|ge) np (aeuwsou)sajueque aneedusiss BULOD B 8p JUBYUGN|

un g » aubuop 587 “8p P B| UORS JUBIUGN|
ap sydwas 18 JBULDHUD) € SIgd SPIAY JUOS SINBINPEICIOW |8 SINAENPa) S8
N@anpal np

drEgiul ) g ucissaudins aun g sapp saln) sap sang mnod 'Jusss p uoyinog np
auysgw e saaaiua ney | “afuojoud afiuyaols unp S10) 18 BOMISS UB BSIL B JUBAY

sjueyLIqnT]

Jo eses u] siEed UNOj JBYJE J0 SINOY S0IMSS 00002
fuane pabiueya aq pinoys agn) auy “sonposd JnaguAs 104 sieak amy JeyE jS8jE|
1o sinoy sowaas OpooL Aseas pebueys eq p
“abiEyD [BUOHPPE UE |8 BIQE[IEAR BI8 SIUBILGN| pajs| SU) sainjeaduwa)

JUBQWE B0 104 CpEyd Duimojo) Bup 0 LGS aimEdWE)  JuBIGWE
BU) UL PRSI JUBDLGN] [BULOU BU UIM pay Bue paddiys s)un |y UBDpgn|
yy pajy uonelado oy Apeas Aojoe) ay) asea) siojow pasesh pue spun seag)
‘e8|

1 pue dn-piing ainssaud aasseaxs jusasaid o) Japio u pasowsd ag jsnw Bnjd
uan ay u ess sy} ‘pousd papuapa Jo) dn-siojs aioeq pue Bupes siopg

sjueoLgnT

sap BunBuiey ey
151 53 YBLIBUON BjEAIBIUIOISIS
ayoy pun Bungatiwp
‘uabunBuipaqsqauag uawanxe wg ualsly asap
BUISELIUAS IS uBpIaM
Q0001 BB (BSUDBMJOISISILDS WS

ualal agojsisiuyes  uspuayossdsiue  aip  puis
QIBPUE N4 CQ|PQEWOISIBILNDS  JEp

asal] WNjeq pois  -ewydg Jw Bpejsqaniaq b
USIDOWBGBUIEE) PUN BOBIB0 L

Jap  gnuosiep,  sep sl wabe waeseBugp  pun

8jj0)si81LYDS

Page no.: 001-A-UK

Side:

E-mail: crocus@crocus.dk

Tel.: (+45) 87 95 93 00

Assentoft

8960 Randers S@

Virkevangen 25

DK-

lof1l

Homepage: www.crocus.dk

Fax: (+45) 87 95 93 09

1/2 2019

Date:


http://www.crocus.dk

(rRocus

Chain Conveyor

Olfiillmengen
Lubricant capacities
Quantite de lubrifiant

=l

v g ¥ g
| Flachgetriebe Parallel Shaft Gear Units Réducteurs a arbre paralléles |
Fiillmenge [1] Filling quantities [1] Quantite de lubrifiant [1]
| Waagerechte Anordnung l Senkrechte Anordnung
| 2 - stufig Horizontal position Vertical position
I 2 - stages Position horizontale Position verticale
| Aadeuxtains |  HA1 H2 H3 H4 H5 Hé |
L SK 0182 NB 0,40 0,60 0,50 0,50 0,55 0,55
SK 0282 NB 0,70 0,80 0,90 0,90 1,10 1,00
SK 1282 0,90 0,90 0,95 0,95 1,20 1,30
B SK 2282 | 1,65 1.0 1,80 1,80 2,00 T 240
SK 3282 3,15 3,25 3,15 3,15 | 4,10 410
SK 4282 470 4,75 4,70 4,70 5:40 6,10
SK 5282 7,50 7,50 7.20 7,20 | ss0 8,80
i SK 6262 5 17,0 120 14,0 10,0 175 140 |
I ] SK 7282 250 20,0 21,0 16,0 27,0 21,0
SK 8282 37.0 20,0 31,0 31,0 410 33.0
SK 9282 74,0 55,0 59.0 69,0 72,0 70,0
SK 10282 * 90,0 40,0 82,0 60,0 90,0 20,0
SK 11282 * 165 145 140 100 195 160
Waagerechte Anordnung Senkrechte Anordnung
3 - stufig Horizontal position Vertical position
3 - stages Position huorizontale Position verticale
& trois train H1 H2 H3 H4 H5 H6
SK 1382 NB 1,30 1,40 1,90 2,00 2,10 2,30
 sK2382 1,70 1,90 1,50 1,50 3,10 2,60
SK 3382 410 3,30 3,30 3,30 5,80 4,10
SK 4382 5,90 T am T 4% a0 8.30 6,80
SK 5382 12,5 6,70 8,30 8,30 14,0 12,0
SK 6382 165 9,60 12,5 14,0 18,0 13,0
SK 7382 22,0 16,0 18,0 23,0 25,0 20,0
SK 8382 34,0 250 30,0 350 380 32,0 i
) SK 9382 73,0 45,0 60,0 65,0 74,0 70,0
5K 10382 * 850 73,0 80,0 80,0 88,0 88,0
SK 11382 160 140 135 155 210 155
| SK12382* 80 140 135 155 210 155
Flachgetriebe Parallel shaft gear units Réducteurs & arbres

paraliéles

Crocus

Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00 E-mail: crocus@crocus.dk Page no.: 001-A-UK
DK-8960 Randers S@ Fax: (+45) 87 95 93 09 Homepage: www.crocus.dk Side: lofl

Date: 1/2 2019


http://www.crocus.dk

Chain Conveyor

Assembly instructions

Description of chain conveyor
Assembling the chain conveyor
Mounting the chain and outlet hopper

In genera

Crocus

Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00
DK-8960 Randers S@ Fax: (+45) 87 95 93 09

E-mail: crocus@crocus.dk
Homepage: www.crocus.dk

Page no.: 001-A-UK

Side:
Date:

lof1l
1/2 2019


http://www.crocus.dk

(rRocus

Chain Conveyor

Description

Safety switch

Motor section

Outlet

Motor console
Gear-motor with coupling
Top plate/cover

Side plates

Top assembly plate
Side assembly plates
10 Extension section

11 Outlet hopper

12 Guidearm for brush
13 Outlet hopper

14  Chain for conveying
15 Bottom plate

16 Returnroller

17  Axd for returnroller
18 Tension terminal

OCO~NO U, WN B

19  Guiderail 5 1
20 Tension arrangement 6
21 Tensionspindle 10 8

22 End cover

22 19
Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00 E-mail: crocus@crocus.dk Page no.: 001-A-UK
DK-8960 Randers S@ Fax: (+45) 87 95 93 09 Homepage: www.crocus.dk Side: lofl

Date: 1/2 2019


http://www.crocus.dk

Chain Conveyor

(rRocus

Assembling the chain conveyor Side wall assembly plate

1. The chain conveyor consists of a
drive terminal, atension terminal
and a number of extension sections
between the two.

2. Motor- and tension terminals are
delivered pre-assembled.
The extension sections are assembled
on site with 2 side walls, 1 bottom Fig. 1
plate, 2 side wall assembly plates
and 1 bottom assembly plate (fig. 1).
Put in bolts without tightening.

3. Assemble the extension sections one
after another.
Mount the motor- and tension terminals
at either end of the extension sections.
Put in bolts without tightening. Fig. 2

4. The chain conveyor must be
supported for every 5 meters
in length. The conveyor must be correctly
aligned, before tightening bolts.

5. Any cracks between the nylon bottom
plates must be filled with silicone.

6. Before the top plate is fitted, a layer of silicone
should be applied to the surface between Fig. 3
the side plates. The lid and top plate are assembled
with bolts.

7. Chain conveyors with a reinforced—double bottom
should be assembled as shown in Fig 4.
Position the bottom chain prior to fitting
the covering plate.

8. Chain conveyor inlets should
be positioned minimum 400 mm in front of
the sprocket.

\ Top cover assembly plate

Bottom assembly plate

/3

Manganese slide

\ Nylon bottom

Fig. 4
Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00 E-mail: crocus@crocus.dk Page no.: 001-A-UK
DK-8960 Randers S@ Fax: (+45) 87 95 93 09 Homepage: www.crocus.dk Side: lofl

Date: 1/2 2019


http://www.crocus.dk

(rRocus

Chain Conveyor

M ounting the chain and outlet shutter

9. If an outlet hopper isrequired , ahole may be cut
in the bottom plate to facilitate a shutter palate
being mounted. The shutter plate should be positioned
such that the top edgeis level with the top of the
bottom plate. There must be 1-2 mm clearance
around the shutter plate. (Fig. 6).

10. A returnroller with abrush may be mounted
over the shutter plate. Return buckets

11. Placethechain inthe chain conveyor.
If there is no free end outlet then return buckets
May be mounted on the chain carriers (Fig. 6).

12. Before positioning the top cover, dust-proofing
strips may be stuck to the upper flanges.
Joints in the assembly plates should be sealed with
Secomastic or other sealant.

Direction of
trangport

Fig. 6

Crocus

Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00 E-mail: crocus@crocus.dk Page no.: 001-A-UK
DK-8960 Randers S@ Fax: (+45) 87 95 93 09 Homepage: www.crocus.dk Side: lofl

Date: 1/2 2019


http://www.crocus.dk

Chain Conveyor

Chain conveyor in gener al

Check the following before starting the motor:

1.

2

©

That thereisoil in the gear motor.
Theair bleed plug has been removed.

Chain conveyor isaligned in a straight line and adequately supported.
The clutch and gear are correctly adjusted.

Outlet shutters have the necessary clearance and function freely.

The chain is correctly tensioned.

The safety switch on the overflow
flap lid isfitted and connected.

Any brushes function correctly.

Crocus

Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00 E-mail: crocus@crocus.dk Page no.: 001-A-UK
DK-8960 Randers S@ Fax: (+45) 87 95 93 09 Homepage: www.crocus.dk Side: lofl

Date: 1/2 2019


http://www.crocus.dk

Chain Conveyor

(rRocus

Part list — Spare-part list

Type K40

Pos.

Number

Name

Draw. No.

RPRRPNRRPREPNRPRPRPREPNRRR

ONNDNEFE -

Motor section
End plate
Safety switch, type TROJAN 5
Shaft (see machinelist)
Flange bearing FWS 50-A
Motor console (see machinelist)
Gear motor (see machine list)
Coupling (see machinelist)
Top plate with overflow flap
Side plate
Bottom plate
Nylon — Wear plate 10 mm. PEHD 1000
Top — assembly plate
Side — assembly plate
Base — assembly plate
Reinforcement for motor console / bearings
Drivewhed, z = 8, P= 100, RL = 20,
B =20, DC =261 mm.
Shaft for return roller
Return roller —nylon
Washer for return roller — @16 x 2 mm.
Locking ring for return roller — Outer dia. 216 X 2 mm.
Bolt for shaft end — M 10 x 25 mm.
Bolt for top plate
- M8 x 16 mm. with nut (zinc-coated)
Bolt for base plate
-M8 x 25 mm. with nut (zinc-coated)
Bolt for bearing, countersunk
-M 12 x 30 mm. (zinc-coated)
Bolt for end plate
-M8 x 16 mm. with nut (zinc-plated)
Bolt for top plate
-M8 x 30 mm. with nut (zinc-plated)
Bolt for base-assembly plate
-M8 x 35 mm. with nut (zinc-plated)
Bolt with square shaft for side-assembly plate
-M 10 x 20 mm. with nut
Washer for bolt with square shaft
214 x @28 x 2,5 mm.
Outlet conefor outlet — Q20

51-013

51-007
51-008
51-014
51-067
51-005
51-004
51-003
51-021

51-069
51-074

51-023

Crocus

Virkevangen 25, Assentoft

DK-8960 Randers S@

Tel.: (+45) 87 95 93 00 E-mail: crocus@crocus.dk Page no.: 001-A-UK

Fax: (+45) 87 95 93 09 Homepage: www.crocus.dk Side: 1

of 1

Date: 1/2 2019


http://www.crocus.dk

Chain Conveyor

(rRocus

Part list — Spare-part list

Type K40
Pos. Number Name Draw. No.
Tension section
1 Top plate 51-007
2 Side plate 51-010
1 Bottom plate 51-014
1 Nylon-wear plate, 10 mm. PEHD 1000 51-067
4 Guideralil for tension plate 51-012
2 Tension plate 51-011
1 Shaft 230 x 345 mm. 51-062
2 Flange bearing FWS — 30A
2 Tension spindle—M20 x 300
1 Endplate 51-009
1 Inlet
1 Drive wheel, z=8, P=100, RL=20, B=20, DC=261mm.
1 Shaft for return roller 51-069
1 Return roller —nylon 51-074
2 Washer for return roller — g16 x 2 mm.
2 Locking ring for return roller — Outer dia. @16 x 1 mm.
2 Bolt for shaft end — M 10 x 25mm.
10 Bolt for top plate-M8 x 16mm w/nut (zinc-coated.)
18 Bolt for bottom plate-M8 x 25 mm w/nut(zinc-coated.)
8 Bolt for endplate /M8 x 16 mm w/nut (zinc-coated.)
8 Bolt for bearing — countersunk
-M 10 x 30 mm. w/nut (zinc-coated.)
Extension section
1 Top plate 51-006
2 Side plate 51-002
1 Baseplate 51-001
1 Nylon-wear plate, 10 mm. PEHD 1000 51-075
2 Axel for returnroller 51-069
2 Return roller —nylon 51-074
4 Washer for return roller — g16 x 2 mm.
4 Locking ring for return roller — Outer dia. @16 x 1 mm.
4 Bolt for shaft end — M 10 x 25 mm.
1 Top —assembly plate 51-005
1 Side — assembly plate 51-004
1 Base — assembly plate 51-003
12 Bolt for top plate -M8 x 16 mm w/nut (zinc-coated.)
26 Bolt for bottom plate
-M8 x 25 mm. w/nut (zinc-coated.)

Crocus

Virkevangen 25, Assentoft
DK-8960 Randers S@

Tel.: (+45) 87 95 93 00 E-mail: crocus@crocus.dk Page no.: 001-A-UK

Fax: (+45) 87 95 93 09 Homepage: www.crocus.dk Side: 1

of 1

Date: 1/2 2019


http://www.crocus.dk

Chain Conveyor

(rRocus

Part list — Spare-part list

Type K40

Pos.

Number

Name

Draw. No.

4

4

PR NR R R N

PR RR R

Bolt for top-assembly plate

-M8 x 30 mm. w/nut (zinc-coated.)

Bolt for bottom-assembly plate

-M8 x 35 mm. w/nut (zinc-coated.)

Bolt with square shaft for side-assembly plate
-M 10 x 20 mm. w/nut

Washer 210 mm. Special

Washer for bolt with square shaft @13,5x228x2,5 mm.

Bolt for assembly plate
-M8 x 30 mm. w/nut
Screw —-M 6 x 25 mm. countersunk w/nut

Chain
Chain with scraper, B = 210 on outer measures
Type FV90, 35 x 5 mm. P =100 mm.

Qutlet valve — manually operated
Valve frame

Valve plate with toothed bar

Shaft with toothed cog wheel

Hand wheel/chain wheel

Nylon plate

Outlet valve — pneumatically operated
Valve frame
Valve plate

Pressurised Air cylinder (see machine list)
Air pressure regulation valve (see machine list)
Indication switch (see machinelist)

Cover plate under valve plate
Cover plate over valve plate/cylinder

QOutlet valve — motor operated
Valve frame

Valve plate with toothed bar
Shaft with toothed cog wheel

Gear motor (see machinelist)

Cover plate under valve plate
Cover plate over valve plate/cylinder

51-015
51-020
51-025

51-073

51-015
51-020

51-076
51-077

51-015
51-020
51-025

51-076
51-077

Crocus

Virkevangen 25, Assentoft

DK-8960 Randers S@

Tel.: (+45) 87 95 93 00 E-mail: crocus@crocus.dk Page no.:
Fax: (+45) 87 95 93 09 Homepage: www.crocus.dk Side:
Date:

001-A-UK
lof1l
1/2 2019


http://www.crocus.dk

Chain Conveyor

(rRocus

Part list — Spare-part list

Type K100
Pos. Number Name Draw. No.
Motor section
1 End plate 52-013
1 Safety switch, type TROJAN 5
1 Shaft (see machinelist)
2 Flange bearing FWS 70-A
1 Motor console (see machinelist)
1 Gear motor (see machine list)
1 Coupling (see machinelist)
1 Top plate with overflow flap lid 52-007
2 Side plate 52-008
1 Baseplate 52-014
1 Nylon — Wear plate 10 mm. PEHD 1000 52-039
1 Top —assembly plate 52-005
2 Side — assembly plate 52-004
1 Base — assembly plate 52-003
1 Reinforcement for motor console / bearings 52-021
1 Chainwheel, z =8, P= 125, RL =22,
B =20, DC = 326,6 mm.
1 Axel for returnroller 52-069
1 Return roller —nylon 52-074
2 Washer for return roller — g16 x 2 mm.
2 Locking ring for return roller — Outer dia. @16 x 1 mm.
2 Bolt for shaft end — M 10 x 25 mm.
8 Bolt for top plate
- M10 x 16 mm. with nut (zinc-coated)
16 Bolt for base plate
-M10 x 25 mm. with nut (zinc-coated)
8 Bolt for bearing, countersunk
-M 14 x 30 mm. (zinc-coated)
8 Bolt for end plate
-M10 x 16 mm. with nut (zinc-coated)
4 Bolt for top plate
-M10 x 30 mm. with nut (zinc-coated)
4 Bolt for base-assembly plate
-M10 x 35 mm. with nut (zinc-coated)
8 Bolt with square shaft for side-assembly plate
-M 10 x 20 mm. with nut
8 Washer for bolt with square shaft
216 X @28 X 2,5 mm.
1 Outlet conefor outlet — Q20 52-023

Crocus

Virkevangen 25, Assentoft

DK-8960 Randers S@

Tel.: (+45) 87 95 93 00 E-mail: crocus@crocus.dk Page no.: 001-A-UK

Fax: (+45) 87 95 93 09 Homepage: www.crocus.dk Side: 1

of 1

Date: 1/2 2019


http://www.crocus.dk

Chain Conveyor

(rRocus

Part list — Spare-part list

Type K100
Pos. Number Name Draw. No.
Tension section
1 Top plate 52-007
2 Side plate 52-010
1 Bottom plate 52-014
1 Nylon-wear plate, 10 mm. PEHD 1000 52-039
4 Guide rail for tension plate 52-012
2 Tension plate 52-011
1 Shaft @50 x 478 mm. 52-020
2 Flange bearing FWS — 50A
2 Tension spindle—M20 x 300
1 End plate 52-009
1 Inlet
1 Chainwheel, z=8, P=125, RL=22, B=20, DC=326,6
1 Axel for returnroller 52-069
1 Return roller— nylon 52-074
2 Washer for return roller — g16 x 2 mm.
2 Locking ring for return roller — Outer dia. @16 x 1 mm.
2 Bolt for shaft end — M 10 x 25mm.
10 Bolt for top plate-M 10 x 16mm w/nut (zinc-coated.)
18 Bolt for base plate-M 10 x 25mm w/nut(zinc-coated)
8 Bolt for endplate -M 10 x 16 mm w/nut (zinc-coated)
8 Bolt for bearing — countersunk
-M 12 x 30 mm. w/nut (zinc-coated.)
Extension section
1 Top plate 52-006
2 Side plate 52-002
1 Baseplate 52-001
1 Nylon-wear plate, 10 mm. PEHD 1000 52-040
2 Shaft for return roller 52-069
2 Return roller — nylon 52-074
4 Washer for return roller — g16 x 2 mm.
4 Locking ring for return roller — Outer dia. @16 x 1 mm.
4 Bolt for shaft end — M 10 x 25 mm.
1 Top —assembly plate 52-005
1 Side — assembly plate 52-004
1 Base — assembly plate 52-003
12 Bolt for top plate -M 10 x 16 mm w/nut (zinc-coated.)
26 Bolt for base plate
-M 10 x 25 mm. w/nut (zinc-coated.)

Crocus

Virkevangen 25, Assentoft
DK-8960 Randers S@

Tel.: (+45) 87 95 93 00 E-mail: crocus@crocus.dk Page no.: 001-A-UK
Fax: (+45) 87 95 93 09 Homepage: www.crocus.dk Side: lofl
Date: 1/2 2019


http://www.crocus.dk

Chain Conveyor

Part list — Spare-part list
Type K100

Pos.

Number

Name

Draw. No.

4

4

PR NR R R N

PR RR R

Bolt for top-assembly plate

-M 10 x 30 mm. w/nut (zinc-coated.)

Bolt for base-assembly plate

-M 10 x 35 mm. w/nut (zinc-coated.)

Bolt with square shaft for side-assembly plate
-M 10 x 20 mm. w/nut

Washer g12 mm. Special

Washer for bolt with square shaft @14x@28x2,5 mm.
Bolt for assembly plate

-M 10 x 30 mm. w/nut

Screw —M6 x 25 mm. countersunk w/nut
Guiderail for chain — Steel 12 x 4 mm.

Chain
Chain with scraper, B = 310 on outer measures
Type DIN 8165 — FV112, 40 x 6 mm., P = 125 mm.

Qutlet valve —manually operated
Valve frame

Valve plate with toothed bar

Shaft with toothed cog wheel

Hand wheel/chain wheel

Outlet valve— pneumatically operated

Valve frame

Valve plate

Pressurised Air cylinder (see machine list)
Air pressure regulation valve (see machinelist)
Indication switch (see machinelist)
Cover plate under valve plate

Cover plate over valve plate/cylinder

Outlet valve — motor operated

Valve frame

Valve plate with toothed bar

Shaft with toothed cog wheel

Gear motor (see machinelist)
Cover plate under valve plate

Cover plate over vave plate

52-015
52-020
52-025

52-015
52-020

52-076
52-077

52-015
52-020
52-025

52-076
52-077

Crocus

Virkevangen 25, Assentoft

DK-8960 Randers S@

Tel.: (+45) 87 95 93 00 E-mail: crocus@crocus.dk Page no.: 001-A-UK

Fax: (+45) 87 95 93 09 Homepage: www.crocus.dk Side: 1

of 1

Date: 1/2 2019


http://www.crocus.dk

(rRocus

Chain Conveyor

Part list — Sparepart list

Type K100
Pos. Number Name Draw. No.
QOutlet valve — motor operated

1 Valve frame 52-015
1 Valve plate with toothed bar 52-020
1 Shaft with toothed cog wheel 52-025
1 Gear motor (see machine list)
1 Cover plate under valve plate 52-076
1 Cover plate over valve plate 52-077

Crocus

Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00 E-mail: crocus@crocus.dk Page no.: 001-A-UK

DK-8960 Randers S@ Fax: (+45) 87 95 93 09 Homepage: www.crocus.dk Side: lofl

Date: 1/2 2019


http://www.crocus.dk

Chain Conveyor

(rRocus

Part list — Spare-part list

Type K100 — Special

Pos. Number

Name

Draw. No.

=TI L
Boo~v~ounhrwnpk

=L
e
AWDNPR

M 15
M 16

M 17
M 18

RPRRPNRRPRPNRPRPRPREPNRRR

0N R R

(oe]

16

Motor section

End plate with overflow flap
Safety switch, type TROJAN 5
Shaft (see machinelist)
Flange bearing FWS 70A
Motor console (see machinelist)
Gear motor (see machinelist)
Coupling (see machinelist)
Top plate
Side plate
Baseplate
Nylon — Wear plate 10 mm. PEHD 1000
Top — assembly plate
Side — assembly plate
Base — assembly plate
Reinforcement for motor console/bearings
Drivewhedl, z=8,P=125RL =22
B =20, DC = 326,6 mm.
Shaft for return roller
Return roller — steel
Bearing for return roller — FWS 25A
Screw set for bearings
-M 10 x 30 mm. countersunk (zinc-coated)
Screw set for top plate
-M 10 x 16 mm. with washer (zinc-coated)
Screw set for base plate
-M 10 x 25 mm. with washer (zinc-coated)
Screw set for bearings, countersunk
-M14 x 30 mm (zinc-coated)
Screw set for end plate
-M 10 x 16 mm. with washer (zinc-coated)
Screw set for top —assembly plate
-M 10 x 30 mm. with washer (zinc-coated)
Screw set for base — assembly plate
-M 10 x 35 mm. with washer (zinc-coated)
Bolt with square shaft for side — assembly plate
-M 10 x 20 mm. with washer
Washer for bolt with square shaft
-914 X 228 X 2,5 mm.
Outlet conefor outlet - Q20

53-013

53-007
53-008
53-014
53-039
53-005
53-004
53-003
53-021

53-039
53-040

53-023

Crocus

Virkevangen 25, Assentoft

DK-8960 Randers S@

Tel.: (+45) 87 95 93 00 E-mail: crocus@crocus.dk Page no.: 001-A-UK

Fax: (+45) 87 95 93 09 Homepage: www.crocus.dk Side: 1

of 1

Date: 1/2 2019


http://www.crocus.dk

Chain Conveyor

Part list — Spare-part list

Type K100 — Special

Pos. Number Name Draw. No.
Tension section
S1 1 Top plate 53-007
S2 2 Side plate 53-010
S3 1 Baseplate 53-014
S4 1 Nylon — wear plate 10 mm. PEHD 1000 53-039
S5 4 Guiderail 53-012
S6 2 Tension plate 53-011
S7 1 Shaft 850 x 478 mm. 53-020
S8 2 Flange bearing FWS 50A
S9 2 Tension spindel =M 20 x 300
S10 1 End plate 53-009
S11 1 Inlet
S12 1 Drivewhed, z=8, P= 125, RL =22
B =20, DC = 326,6 mm.
S13 1 Shaft for return roller (steel) 53-039
S14 1 Return roller — steel 53-040
2 Bearings for return roller - FWS 25A
8 Screw set for bearings
-M 10 x 30 mm. countersunk (zinc-coated)
10 Screw set for top plate
-M 10 x 16 mm. with washer (zinc-coated)
18 Screw set for base plate
-M 10 x 25 mm. with washer (zinc-coated)
8 Screw set end plate
-M 10 x 16 mm. with washer (zinc-coated)
8 Screw set for bearings
-M 12 x 30 mm. with washer (zinc-coated)
Extension section
F1 1 Top plate 53-006
F 2 2 Side plate 53-002
F 3 1 Baseplate 53-001
F 4 1 Nylon — wear plate 10 mm. PEHD 1000 53-040
-M 10 x 20 mm. with washer
F5 2 Shaft for return roller 53-069
F 6 2 Return roller —nylon 53-074
4 Washer with return roller 16 x 2 mm.
4 Locking ring for return roller Outer dia. @16 x 1mm.
4 Bolt for shaft end —M10 x 25 mm.
F7 1 Top — assembly plate 53-005
Crocus
Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00 E-mail: crocus@crocus.dk Page no.: 001-A-UK
DK-8960 Randers S@ Fax: (+45) 87 95 93 09 Homepage: www.crocus.dk Side: lofl

Date:

1/2 2019


http://www.crocus.dk

(rRocus

Chain Conveyor

Part list — Spare-part list
Type K100 — Special

Pos. Number Name Draw. No.
F 8 1 Side — assembly plate 53-004
F9 1 Base — assembly plate 53-003
F 10 1 Guideralil for chain— Flat platel2 x 4 mm.

12 Screw set for top plate
-M 10 x 16 mm. with washer (zinc-coated)

26 Screw set for base plate
-M 10 x 25 mm. With washer (zinc-coated)

4 Screw set for top —assembly plate
-M 10 x 30 mm. with washer (zinc-coated)

4 Screw set for base — assembly plate
-M 10 x 35 mm. with washer (zinc-coated)

8 Bolt with square shaft for side — assembly plate
-M 10 x 20 mm. with washer

8 Washer for square shafted bolt @14 x @28 x 2,5 mm.

8 Steel screw set assembly plate
-M 10 x 30 mm. with washer

6 Machine screws

-M6 x 25 mm. Countersunk with washer

Transport chain
1 Chain DIN 8165 -FV112—-40x 6 mm. P =125
Scraper B = 310 mounted on all outer links

Extra accessories
(see machine list)

Outlet valve — manually oper ated

1 Valve frame 53-015
1 Valve plate with toothed bar 53-020
1 Shaft with toothed cog wheel 53-025
1 Hand wheel/chain wheel

Crocus

Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00 E-mail: crocus@crocus.dk Page no.: 001-A-UK

DK-8960 Randers S@ Fax: (+45) 87 95 93 09 Homepage: www.crocus.dk Side: lofl

Date: 1/2 2019


http://www.crocus.dk

Chain Conveyor

(rRocus

Part list — Spare-part list

Type K100 — Special

Pos. number Name Draw. No.

Outlet valve— pneumatically operated

1 Valve frame 53-015

1 Valveplate 53-020

1 Pressurised air cylinder (see machinelist)

1 Air pressure regulation valve (see machine list)

2 Indication switch (see machinelist)

1 Cover plate under valve plate 53-076

1 Cover plate over valve plate 53-077
Outlet valve— motor operated

1 Valve frame 53-015

1 Valve plate with toothed bar 53-020

1 Shaft with toothed cog wheel 53-025

1 Gear motor (see machinelist)

1 Cover plate under valve plate 53-076

1 Cover plate over valve plate 53-077

Crocus

Virkevangen 25, Assentoft

DK-8960 Randers S@

Tel.: (+45) 87 95 93 00 E-mail: crocus@crocus.dk

Fax: (+45) 87 95 93 09 Homepage: www.crocus.dk Side: 1
Date: 1/2 2019

Page no.: 001-A-UK

of 1


http://www.crocus.dk

Chain Conveyor

(rRocus

Part list — Spare-part list

Type K200

Pos. Number

Name

Draw. No.

=TI L
Boo~v~ounhrwnpk

M 11

RPRRPNRRPREPNRPRPRPREPNRRR

©ON R

(oe]

16

Motor section
End plate with overflow flap
Safety switch, type TROJAN 5

Shaft (see machinelist)

Flange bearing FWS 90

Motor console (see machinelist)
Gear motor (see machinelist)
Coupling (see machinelist)

Top plate
Side plate
Baseplate
Nylon —wear plate 10 mm. PEHD 1000
Top — assembly plate
Side — assembly plate
Base — assembly plate
Reinforcement for motor console/bearings
Drivewhedl, z=9, P=160, RL =30
B =30, B =40, DC = 467,8 mm.
Shaft for return roller
Return roller — steel
Bearings for return roller — FWS 40A
Screw set for bearings
-M 10 x 30 mm. countersunk (heat galvanised)
Screw set for top plate
-M 10 x 16 mm. with washer (heat galvanised)
Screw set for base plate
-M 10 x 25 mm. with washer (heat galvanised)
Screw set for bearings, countersunk
-M14 x 30 mm (heat galvanised)
Screw set for end plate
-M 10 x 16 mm. with washer (heat galvanised)
Screw set for top —assembly plate
-M 10 x 30 mm. with washer (heat galvanised)
Screw set for base — assembly plate
-M 10 x 35 mm. with washer (heat galvanised)
Bolt with square shaft for side — assembly plate
-M 10 x 20 mm. with washer
Washer for square shafted bolt
-914 X §28 X 2,5 mm.
Outlet conefor outlet — Q30

55-013

55-007
55-008
55-014
55-039
55-005
55-004
55-003
55-021

55-039
55-040

55-023

Crocus

Virkevangen 25, Assentoft

DK-8960 Randers S@

Tel.: (+45) 87 95 93 00 E-mail: crocus@crocus.dk Page no.: 001-A-UK

Fax: (+45) 87 95 93 09 Homepage: www.crocus.dk Side:
Date:

lof1l
1/2 2019


http://www.crocus.dk

Chain Conveyor

Part list — Spare-part list

Type K200
Pos. Number Name Draw. No.
Tension section
S1 1 Top plate 55-007
S2 2 Side plate 55-010
S3 1 base plate 55-014
S4 1 Nylon —wear plate 10 mm. PEHD 1000 55-039
S5 4 Guiderail for tension plate 55-012
S6 2 Tension plate 55-011
S7 1 Shaft 70 x 610 mm. 55-020
S8 2 Flange bearings FWS 70A
S9 2 Tension spindles—M24 x 300
S10 1 End plate 55-009
S12 1 Chain wheel, g = 437 mm external measurement
@ = 70 mm internal measurement
S13 1 Shaft for return roller (steel) 55-039
S14 1 Return roller — steel 55-040
2 Bearings for return roller — FWS 40A
8 Screw set for bearings
-M 10 x 30 mm. countersunk (heat galvanised)
10 Screw set for top plate
-M 10 x 16 mm. with washer (heat galvanised)
18 Screw set for base plate
-M 10 x 25 mm. with washer (heat galvanised)
8 Screw set for end plate
-M 10 x 16 mm. with washer (heat galvanised)
8 Screw set for bearings
-M 12 x 30 mm. with washer (heat galvanised)
Extension section
F1 1 Top plate 55-006
F 2 2 Side plate 55-002
F 3 1 Baseplate 55-001
F 4 1 Nylon —wear plate 10 mm. PEHD 1000 55-040
-M 10 x 20 mm. With washer
F5 2 shaft for return roller 55-069
F 6 2 Return roller —nylon 55-074
4 Washer for return roller 16 x 2 mm.
4 Locking ring for return roller -external @16 x 1mm.
4 Screw set for shaft end —M 10 x 25 mm.
F7 1 Top — assembly plate 55-005

Crocus

Virkevangen 25, Assentoft

DK-8960 Randers S@

Tel.: (+45) 87 95 93 00 E-mail: crocus@crocus.dk Page no.: 001-A-UK

Fax: (+45) 87 95 93 09 Homepage: www.crocus.dk Side:
Date:

lof1l
1/2 2019


http://www.crocus.dk

(rRocus

Chain Conveyor

Part list — Spare-list list

Type K200
Pos. Number Name Draw. No.
F 8 1 Side — assembly plate 55-004
F9 1 Base — assembly plate 55-003
F 10 1 Guideralil for chain—flat plate 35 x 6 mm.
12 Screw set for top plate
-M 10 x 16 mm. with washer (heat galvanised)
26 Screw set for base plate
-M 10 x 25 mm. with washer (heat galvanised)
4 Screw set for top —assembly plate
-M 10 x 30 mm. with washer (heat galvanised)
4 Screw set for base — assembly plate
-M 10 x 35 mm. with washer (heat galvanised)
8 Bolt with square shaft for side — assembly plate
-M 10 x 20 mm. with washer
8 Washer for square shafted bolt @14 x 228 x 2,5 mm.
8 Steel screw set — assembly plate
-M 10 x 30 mm. with washer
6 Machine screw

-M6 X 25 mm. countersunk with washer

Transport chain
1 Chain DIN 8165 - FVv180—-50 x 8 mm. P = 160
Scraper B = 410 mounted on all outer links

Extra Accessories
(see machine list)

Outlet valve — manualy oper ated

1 Valve frame 55-015
1 Valve plate with toothed bar 55-020
1 Shaft with toothed cog wheel 55-025
1 Hand wheel/chain wheel

Crocus

Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00 E-mail: crocus@crocus.dk Page no.: 001-A-UK

DK-8960 Randers S@ Fax: (+45) 87 95 93 09 Homepage: www.crocus.dk Side: lofl

Date: 1/2 2019


http://www.crocus.dk

Chain Conveyor

(rRocus

Part list — Spare-part list

Type K200
Pos. Number Name Draw. No.
Outlet valve— pneumatically operated
1 Valve frame 55-015
1 Valveplate 55-020
1 Pressurised air cylinder (see machinellist)
1 Regulation valve (see machinelist)
2 Indication switch (see machinelist)
1 Cover plate under valve plate 55-076
1 Cover plate over valve plate 55-077
Outlet valve— motor operated
1 Valve frame 55-015
1 Valve plate with toothed bar 55-020
1 Shaft with toothed cog wheel 55-025
1 Gear motor (see machinelist)
1 Cover plate under valve plate 55-076
1 Cover plate over valve plate 55-077

Crocus

Virkevangen 25, Assentoft
DK-8960 Randers S@

Tel.: (+45) 87 95 93 00 E-mail: crocus@crocus.dk Page no.: 001-A-UK

Fax: (+45) 87 95 93 09 Homepage: www.crocus.dk Side: 1

of 1

Date: 1/2 2019


http://www.crocus.dk

